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PoNe | 20382 CERTIFICATE OF QUALITY
C No. : 5602600358 ;qauaél LERTIFICATE Na, : 150413-101
ISSUEDDATE . 2015,04.13 m g HUSTESL Co,, Ltd. MANUFACTURED No. _: 15.03-212
HEAD OFFICE ~ SHINAN B/D 1SE 943-19, DABCHI-DONG,
COMMODITY ERW, L PIPE KANGNAM-GU, SEOUL, KOREA SUPPLIER H EM@.
APRSERGZ PSL1/ DARBUL PLANT 3RO;DARBUL INDUSTRIAL COMPLEX, SAMHO-EUE e e
SPECIFICATION : ASTM AS3B YEONGAM-GUN, JEOLLANAM-D0, KDREA CUSTOMER *_PLESA ANAHUACY CIAS, SADE Cy e Aseficion
- NOMIMAL ORDER SIZR weHT TENSILE TEST CHEMICAL COMPOSITION( %)
Ho. HEAT Np C Y | Tyeg iz |90 | WT [iRNGTH ofeT_| ® [ &]wm] ws |on c| sl PIE|QIINI]&M0|V[NI:]TI B | cBq|pou
inch | imeh| g B/ PS % | % st ' -2 -3 -4 -5 -3
% = Z 'a -. =
o1 N49573 359|BPEB| 123/4]12.750 |0.225] 2 3013 | T {67295 | 54822 [ 39 | g1 75416 | H [7 |1 }76|13]4 [17]10 20 | TR | 10 |140( 10
9727813416620109157
P727812-l-16519108161?
02 N39565 76 BPFB 123/4(12750/0225] 20 | 343 | 1 68,165 | 57432 | 38 (84 | 74836 | 1 | 7 | 5 7611116 |18 |10 |20 [TR | 10 |130] 10
; ; P7275106166221071565
; ; P'zzvsmsmszumsms
03 N3g562 64| BPEB| 12 3/4|12.750{0225] 20 | 2043 T | 69325 | 57868 | 38 | 83 | 76867 | & 711171134 (1310 |20 [TR | R |120 10
- \ ] —_ vann-tﬂszsmsiﬂa
i P71741341442410611-95
Bvorosmncasy | v T ame IMPACT "3 N.-D-T FLATTENING OR VISUALE METALLOGRAPHIC RESIDUAL
- HRAT | COATINGTEST |  TRREADS e & b [ HEND TEST DIMENSION TEST MAGNETISM
¥o.l 2 |nr g I { ot GO0D 600D GOOD GOAD GOOD
RESULT wac | GT P B
PSI |sec) | T &/m' | TIMES inch oIV Energy  {SiZE FLANGE REVERSE CRUSH
- =] cn T W1 map = TRST FLATTENING TRST TEST
01 1270{ 5 | coop 930
- Lateat adition per APL 5L{45th,2013) ASTM(Z012)
~HARDNESS 22 HRC AS PER NACE MR 175
02 1270| 5 | coop 910 Max
03| 127¢{ 5 | coop 930
N *1,Type of Hpe Endsg "1 G Ouside pumeme, Wt *Wall Thicioeess *3.Direction- L = Loogttudina, T | Trancyeres
0 BPE Black Platn Prdy GPE Galmnited Piatn pagy *4. Tonsiln Yout -1 = Tenstln Strength, o =Wmﬂ:ﬂdﬂm nsmmm nmumm--mmumh :2nch, ¥P mathod * 0.5% Underinad
T BPER BPR Devellel GPEB GPE Bevalled | *6, H:Hutmlm Pandnamhm ‘E.-leillﬂﬂ.-ﬂ =umou,-unnmo,-s tX1/100000, Tr Frace 'T.I:hIMLW}\HdHuI!:H-tmﬁm
E KTE Biack Threaded Kurie | GTS | cabwaioed Towaded Sade g, l‘ped-..lhd:ﬂdﬂmnl:iw&nm. c:xmﬁ.smn,moﬁm..., Directics: Tranpemse  *9, TP 1 Testicg Precyure, ET:HoldingTime  #3q, ll-th-mu!umﬂmn:hg
B 1 SnekThseied &conglad | GIC | ~Cabmmtma Taepi *ILWE | Welght of Zinc Coating, CIY 1 Copper SulphatoTomr 13, TE1 : Threads per incy, KT, : Effenive Jongeh of thressts J13. NDTIUT ReFerence:Stendand 33 Drifled ol
mnmmwmrmmmmmmmmmmmmummmmwrmmnammmmumu 7
- S— 'rmsnmrmm'rs:smmummcmaummnmmums.m . MANAGER OF (A TEAM
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v o CERTIFICATE OF QUALITY
L/C No. ; 5602600358 #ﬂﬂ“giﬂ CERTIFICATE No. : 150413-101
ISSUDDATE 20150443 # 3 HUSTEEL Co,, Ltd. MANUFACTURED No. : 15-03-21
HEADOFFICE  SHINAN B/D 15F, 943-19, DAHCHI-DONG,
COMMODITY : ERW, STEEL PIPE KANGNAM-GU, SEOUL, KOREA SUPPLIER t HUSTEEL €0., LTD.
API5LX-42 PSL1/ DAEBUL PLANT 3RO; DAEBUL INDUSTRIAL COMPLEX, SAMHO-EUR %fm"‘“m::nﬂ‘.i“
SPECIFICATION : ASTM AS3R YRONGAM-GUN, JEOLLANAM-DO, KOREA CUSTOMER i PLESA ANAHUACY CIAS, SADE gy Yuslarsten
LS CATION @ ASTM AS3) e ARAUUAL Y CIAS, SADECV.
QuAN- NOMINAL ORDER SIZE WRIGHT TEMSILE TEST CHEMICAL COMPOSITION(%)
N HEAT_NO Y| TP g |02 | WT JLEneTh en | TS B_lBIYR] wis Jov[c] s v tpls[almle EAEAE B | ceQfPok
5 inch | inch | = /& T ®I%T e 2 3 + 5 3
PG wy 7] l »g "y *5 g
04 N14908 27| BPEB 123/4|12.752 (0,225 20 3013 [ T | 68310 | 53662 | 39 170050 H| &6 |1 75114 |4 116 |10 |20 TR | TR |130| 10
P6275154168251I]14-1897
P61?414415?2315111706
1::1 306133 154 BPEB| 12 3/4[12.750 | 0,250 20 3341 | T | 69760 5L776 | 38 | 74 7614z |Hii6| 2 | a2 1472 1010 |16 | za 10 {10 | 10
P17185912115105275
917184911112104204
06 306132 83|BPEB| 123/4|12.750{0.250| 20 | 3341 | T 73821 | 52,646 | 34 | 71 | 66,060 Hl16|1 |83(25|2 10 {10 {10 {30 10 | %0 | 10
I - P171asio1z1141o4235
. P171851012113103164
HYDROSTATIC TEST ZING IMBACT 13 N.D.T FLATTENING OR VISUALS METALLOGRAPHIC RESTDUAL
. rRAgyy| COATINGTEST | THREADS e - L ur ) BEND TEST DIMENSION TEST MALNETISN
K| 7 | pgo [ o 3% GOOD G000 600D GOOD GO0D
RESULT Wi | ot T |EL
PS1 { sac T &/’ | TIMES inch DIV Energy 2R FLANGE REVERSE CRUSH
, *9 "0 "1 2 Yol - FEST FLATTUNING TEST TEST
0411270 5 | coon 930
- Latest cdition per AP! 5L{45th,2013) ASTM(2012)
- HARDNESS MAX, 22 HRC AS PER NACE MR 0175
05| 1410 5 | cooo 930
05| 1410 5 | gooo 920
N *1.Type of Pipe Endy *2 0D : Oubide Namate, WT ;Wal Thickmzss *3.Dirwctioee L 2 Lougitudionl, T : Transverse .
0 brE Blaak Plala Rydy [ ] Gabvalend Paln Eods [ "4 Tensile Tepr 18 * Tensile Sirength, ¥9 + Visld Strength, YR ; Yiald Hatto, n=wm=m¢m¢mmupum t2inch, Y oumthed : 0,5% Underload
T BPFEE P Bovellad GFEB (P Bivella] | 5. B tHearanalysts, P:l’mdmtmlyﬂl 'm-amnno,-s:wm-unfmoo.-s:nnummnmm w.n.-s:.-uau,w:mmn:umnmmm
g IR Sk Desieins | ETE - Caloanined ThowwiedBots | wp, Specimen Blze A:{0x10u, B:10:7.Smm, £:30x.6mm, Dlxslmm, Directom Tranrveres  *9. TP : Toring Pressure, WY :HoldingTime  #10, Hest Traateteme Seam Normaliaing
BT | Meckiuied doniet | GTC Sebusised VormladbCompied_| 14 gy s Welght of finc Coating, CST : Coppes SulplisteTesr  +13, TPl iThreadeper inck, BTL:EMectivabengthiofthreads  *13, NDY :UT; Wsfornnen Standard 3.2 Deilied Holp
WE HERESY GERTIFY THAT THE MATRRIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE ORDER AND ABOVE SPECIFICATION v
SURVEYOR THIS CERTIFICATE (5 ISSUET! ACCORDING TO BN 10204 3.2(15D 10474 31 B) | MANAGER OF QA TEAM
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BONe.  : 20382 CERTIFICATE OF QUALITY

L/C No. : 5602600358

_ CERTIFICATR No. _ : 150413-101
YU RAR Lo
ISSUEDDATE  : 2015,04.13 g g HUSTEEL Co,, Ltd. MANUBACTURED No. : 15-03.212
HEAD OFFICE SHINAN B/D 15F, 54319, DABCHI-DONG,
APISLX-42 PSL1/ DAEBUL PLANT 3RO; DARBUL INDUSTRIAL COMPLEX, SAMHO-EUE, ]
SPECIFICATION : ASTM AS3B YEONGAM:-GUN, JEOLLANAM-DO, KOREA CUSTOMER ! PLESA ANAHUACY CIAS.SADE Cy  V=epicaton
=LA UON 1 ASTM AS = ol
QUAN- NOMINAL ORDER 528 WEIGHT TENSILE THST CHEMICAL COMPOSITION(%)
NO.|  MEAT NG L L R e T b B i®I®| wh |ov[c]am PIsi_culm[crmlv]Nblﬁ 2 |ceq[rcn
PCS Inch | inch ft b/t Psl % | % - -2 -3 i -5 -3
1 ] /I +4 N 6
07 305535 83| BPEB| 123/4]12750 0250 20 3341 | T | 71,501 | 52,936 | 3B H)76722 | H |15} q 81016 1 4 |10 |10 | 1q 50 |20 (20 10
P142831424117105287
P14-2821423115103226
oa N39566 53| BPED| 12 3/4{12.750 0312| 2o 4148 | T [ 68,500 58883 | 37 | 8& 72661 |H |7 |2 s 116 |18 |10 20 |TR | 10 |130] 10
P7276116177211071515
P?ZTSIDEJ.’J’?ZDIBGH-ES
09 N38113 32|BPEB| 12 3/4|12.750 0312| 20— 4148 T | 68,165 54,967 ¢ 40 | 31 71065 | H7| 7 176157 |13 10 |20 | TR | TR |120] 10
. P7179176146211061755
P7179176145201051725
HYDROSTATIC TEST ZINC IMPACT TE "3 N-D.T FLATTENING OR, VISUALS METALLOGRAPHIC RESIDUAL
o REgageyy] COATINGTEST |  THREADS - ki { ur ) BEND TEST DIMENSION TEST MAGNETISM
F | mr — 0 )t D o
K - . Wit o | { ) €0OD ;:t;zs - zusonﬂ GOO GO0
P51 | sec g/a’ | TIMES inch DIy Eoergy SIZR FLANGE
. =" = = o {ind, ) 5 TEST  FLATTENING TEST TRST
07 1410 5 { coop 93¢
- Latest edition per AP] 5L(45th,2013) ASTM(2012)
- HARDNESS MAX 22 HRC AS PER NACE MR 0175
08| 1760| 5 | Goop 930
|09 1760 5 | Goop 930
N |71T¥pe of Fipe Bods 2. 08 :Outido Diimeter, WT  Wall Thickaess *3. Dltwetione 1,  Lengltuding, T : Tragsvarss
o (2 ickstin Enda GFE Selmohed Paln @ | 4, Temala Tost TS + Twnsile Sirength, vg emmm=mm.mnmpmm=wm-mmm=zmtrum + 05% Underlond
o [ PR Bealled GrER T Bevalod *S. Ralmtansiyds, P 1 Productanaiysis -s.-z::um,a:mmm-nmm,-s;munm,nmu *%. B :BooaMetal, W :Wold Live, W : Heat Affucted Zona
B BTR Block Thrended rcis ko nhaoized ToreededBods | wg, Bpeciman Siae A:10810mum, B 1027, 5um, C:dta6mm, B:10xS0mm, Direction: Trpsvarag 9. TP : Testing Pressure, KT :HoldingTime  +10, Heet Treptouane Seam Normalizing
BTC | sladmreded & STC | Cabmuioad Thousiag *uwn::w.warziucm..,m-:onmrmmm 712 TPL :Thwesdsperinch, ETL : Effectivs lengeh o threads 13, NOT :UT, Refereace Standard 3.3 ¢ Drilled Hole
mmcamnmmmmmmmmngmn'mmnmmmcswnumommmamvxsrmmmnn 7
SURVEYOR THIS CRRTIFICATE IS 1SSUED ACCORDING TO BN 10205 3.1(150 10474 3.1 B) | MANAGEE OF (LA TEAM
HMC C-30-08-(21) B AWML M (8 g Y MBA] ehEar vt WS 5 A20), Hamaay - WEA AHBM HE(WW2313) 2 Fojoim SHaHl % olic.
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o CERYIFICATE OF QUALITY
L{CN& f 5502500358 $4H‘Ig¢! CER“HCATHND‘ H 1501’13-101
ISSUEDDATE  ; 201504.13 Bz HUSTEEL Co,, Ltd. MANUFACTURED No. ; 15.03.712
HEAD OFFICE SHINAN B/D 15F, 943-15, DAECHI-DONG,
CoMMODITY E.R.W. STEEL PIPE KANGNAM-GU, SEQUL, KOREA SUPPLIER + HUSTEEL &0, LTD, :
APL5L X432 B5L1; DAEBUL PLANT SRO;DARBUL INDUSTRIAL COMPLEX, SAMHO- U, St boreiat e
SPECIFICATION ASTM AS38 YBONGAM-GUN,JEOLMNAM—DD, KOREA CUSTOMER : PLBSAANAHUAC\’CIAS. SADECY W=t
—————eetads ——t LY
QuAN- NOMDYAL ORDERSIZE_. | wrcey TENSILETEST CHEMICAL COMPOSITION[%)
Ko, HEAT No T {TYRR arg |00 | 'WT [ienera | —_| ¥ [o[wm] wn ov| ¢ [ 8w Pislaulm e Mlvim]m B | cBq| pem
inch |imch{| #& PSI % 1 % -2 -3 -4 -5 -3
- *1 2 b/f 3 ) S *&
10 Nagrgs 731BPEB| 12 3/4|12.750| 0.406 20 15357 [T | 67585 | 55837 | 40 83173676 (B |7 |1 [77] 13 5 114 )10 |20 |72 | 10 |240] 10
P7178155135221052026
P8178156135221061966
11 N39780 43 | BPEB 12374512750 0,408 20 5357 I 7 | 70,775 60,623 | 40 { gg 4401 | H | 7 | 2 75|13 |5 [14 [10 3¢ | TR | TR |23a] 10
P727714414-5301082657
—_— P17 12 |77]|14 4 |132]5 |28 |10 6 1260) &
12 N3810g 14 |BPER| 12 3/¢|12.7500408| 29 5357 [ T 67,005 { 56272 | 4o B4 | 76142 | o 6§11 |75)11] s 14 110 {20 | TR | TR |240 10
B P?178156145231062057
P71?8156134221D81937
HYDROSTATJC TRST ZINC - *13 N-p-T FLATTENING OR VISUAL& METALLOGRAPHIC RESIDUAL
i RENSGvy] COMTTNGTRST {  THREADS e | frser e L ur ) BEND TEST DIMENSION TEST MAGNETISM
L B 03T L
P | W, — W o — = { } GOOD GOOD aoon GCOD GOD
PSI | =ac T B/m | TIMES tnch DIV Energy  [SIE FLANGE REVERSE CRUSH
9 0 "1 iz HY 3 (Ieg, [} r= THST FLATTENING TBST TEST
10!2280{ 5 | coon | ggg. !
 Latest edition per API SL{45th,2013) ASTM{2012)
- INESS MAX 22 KRC AS PER NACE MR 0173
11} 2280| 5 | coop 950 —
1272280 s | coop 950 4
*LEype of Pipe Ends 2. O :Outslds Diamater, W 1 Wall Thidkmess *3. Direction L 1Longhtudical, T ; Transverss
g BPR Bluck paiy xndy PR Golamyiand Main Endg | *4, Temalle Test 13 = Tonunile Srengsh, ¥s =musumm=mm n:mmm:mw-mmmm:zm.um 2 0.5% Undaslond
g | L0 T, CPER P8 Bevalae R v, P :Frog y 's.-z;unno,-s=mnuo.4mﬂnmq.-imnmo.ﬂmm *7- B tBamMetsl, W ) Weld Line, H : Heat Aficted Bme.
T e e @i | :
B -’.,E-—-"‘-"‘_"'..."'_d_&s__ﬂ_ Strunized Threnisd ns *6: Speciuen Siva A :10x10mm, B 407 Sem, CAGuiSmm, Dil0eS Gmun, Drertiom Tracrverss "% TP rTesting Prosure, WY Bolding T 44, Heat Treatwent Spam
LBTE | Shexiomeind dtounied | G¥C Suiryfoed Thevaded e Cupiad -n.wm:wdm-umecum.,crrzmppnwmrm *12. TP Thresds per ineh, ETL : Effictive length of thresds *15, NPT ;UF, Referance Standard 3.2 ¢ Drilled Hoje
WE HEREBY CERTIFY THAT THE MATERLAL, HEREIN HAS BEEN MADE AND TESTED I ACCORDANCE WITH THE ORDER AND ABOVE SPECIFICATION JL
SURVEYOR "~ THIS CERTIFICATE 15 ISSUED ACCORDING TO BN 10204 31050 104743.1 5) MANAGER OF Q.A TRAM
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ok gl CERTIFICATE OF QUALITY '

L/CNo, : 5602600358

CERTIFICATE No. : 150413-101
TN B AR
ISSUED DATE 2015.0413 e . " Hus TEEL co,, l.td. MANUFACTURED No. . 15-03-212
- HEAD OFFICE  SHINAN B/D 15F, 543-19, DARCHI-DONG,
COMMODITY  : ERW.STEEL Pipg . KANGNAM-GU, SEOUL, KOREA SUPPLIER : HUSTEEL €0, LTD.
et ¥ ) A "“_"————'h_._._______
AP 5L X-42 PSL1/ DAEBUL PLANT 3RO; DAEBUL INDUSTRIAL COMPLEX, SAMHO-EUB %“mﬂ':&um
SPECIFICATION : ASTM A53B YEONGAM-GUN, JEOLLANAM-DO, KDRE CUSTOMER . PLESA ANAHUAC Y CJAS, SA DE cv s
L =V ICATION : ASTM AS3B —oCER ¢ PLESA ANA
QuAN. ROMIKAL, ORDERSIZE | wiaur TENSILE TRST CHEMICAL COMPOSTTION(SE)
No.|  mparwp ™Y | TvpE gz 100 | WT [LeNeTH R | % Tm W[ we V| | st [Ma plslmluilc:unlvlr:b['n B | ceq|pen
BCS inch | inch ft " P3I % | % st -2 ] -4 -5 -3
. Gl 7 " e 3 %
13 N39566 7S|BPER| 14 |14.000({0312] 3¢ 4565 | T | 68600 | 58883 [ 37 [ gg 72661 |H |7 2 |76|11]6 |18 10 20 TR |10 |130] 10
P727611617721107151.5
L ! Fl7(2 71006 |17 |7 |20 [10] 6 |1as) »
14 N40B14 @BPEB s.ana 0225( 20 [ 3794 | T | g7875 53517 | 431 79 | 62585 | u | 6 | 1 76110 | 5 |16 {10 |20 | 1R | 10 140] 1p
o ) P_527795135221091577
P - psz7sss134z11na1sus
15 Mar44] 120(BPER (1&) 1600010281 20 | 4722 b 78172 {63524 [ 36 | a1 { ag049 | m 6116 f201)14 | 2 |20 |10 20 [1r 10 |310{ 19
. P15 (17 {108|14{1 |16 |5 28 | 10 | 17 (420 14
F {5 {17 |107] 14 1 16| 5 {27 |10 {15 |417 14
HYDROSTATIC TEST ZINC MPACT "3 N-D-T FLATTENING OR VISUALS METALLOGRAPHIC RESIDUAL
- IRAT | COATINGTEsy | THREADS "‘}'{.’s.,'éﬂ : T € ur ) BEND TEST DIMENSION THST MAGNETISM
" e fw nmm_Tzc_ oy —3 [ o) GO0 GO0 00D GDOD GO0D
T ] o T g/ Jmmgs] T e DI¥ Ok FLANGE REVERSE CRUSH
131 1608 5 | goop 930
- Latest edition per AP] SL{45th,2013) ASTM(2012)
-Hunummxzzﬂncasmumnnnows
14| 1010| 5 | Gogp 930
15 1260| 5 | coop a3g T
ﬂ.iypeol'mpem 2 O.D : Duiside Dlamater, Wy + Wall Thickness 3. Iirection- 1, tLongindinal, T : Trapsyeres
g BEE Black Maln Fady R Uabanived Plafn Togs. & Tonells Tagt S '.'l'hilshsﬂn.ﬂ lﬂi‘lm T © Yield Rutlo, H-!Ew Wwrs !Wd.diﬂllﬂnlhulﬂt.ﬂ-ulm 12nch, YP method 2 0.5% Undarload
T IPIB_M_*_W EPE Bovalleg 'S lllﬂnllm& l:l’mdl:ﬂlllllylh 'ﬁ.-zannoa.@mnmq 2x1/16000,-5 117100000, Tr Tracs *7. R =B|nMHaI.W:WeIdUnnH + Hiae Afferted Zone
i ST —
E BTE Bk Thruaded Tody ﬂ';,&""_‘_ﬂmi-t__ ‘g s;ldnnnllnuldmﬂnmaauﬂ.smm, Eri0xtSmwm, Drl055.0wun, Direction: Transverss  +4, Tp *Testing Pressurs, W ; Holdiog Tme €19, Enar Tieatment Seam Normalizing
BTC HiacieThry &Coudmd [ GTC ﬁiwu'll‘lmm

*1Lwiae } Walght of Zine Coating, 5T : Copper Sulpbate Teme ~ *12. TP ¢ Thraody parnch, KT1, : Effsctivn length of threars * 12 NDT : 7,

WE HEREBY CRETIFY THAT THE MATHRIAL HERE(N HAS BEEN MADE AND TRSTHD IN ACCORDANCE WITH THE ORDER AND ABOVE SPECIFICATION 7
T SuRvERR —————— THIS CERTIFICATE IS ISSUBD ACCORDING TO &N 10204 3.1(150 10474 3,1 B) MANAGER OF QA TEAM

HMC C-80-05-(21} B T A0 971w TABE 21 AlBA Sliy BRI v o U220, HATHA § - BRA AHRA HE(WM31:) 3 mOJoll SMy 2 HT“‘_———NEY /13
s S ey, r‘nDV




— R CERTIFICATE OF QUALITY I .
. . LY : -
C No. : 5602600358 1’“‘!“# _J_u 5
ISSURDDATE : 2015.04.13 g g HUSTEZEL Co,, Ltd. MANUFACTURED No._: 15-03-212
HEAD OFFICE ~ SHINAN B/D 15F 943-19, DAECHI-DONG,
COMMODITY  : ER.W.STREL BIPE KANGNAM-GU, SEQUL, KOREA SUPPLIER : HUSTEEL CO, iTD.
APLSLX-42 PSL1/ DAEBUL PLANT 3RO;DARBUL INDUSTRIAL COMPLEX, SAMHO-BUR i
SPECIFICATION : ASTM AS3B YEONGAM-GUN, [ROLLANAM-DO, KOREA CUSTOMER : PLESA ANAHUAC Y CIAS, SADECY  WhiAmicten
-l N | ASTMAS3B
QUAN- NOMINAL QRDIER SizE Gt TENSILE TEST CHEMICAL COMPOSITION(%)
NO. HE4T.NO Y| rypg oD | wr . s B )R] WS oy €| sifm PlsJalnla Mo|vTwm]m EETED
: " ok T T 2 DR, = %] % 2 3 - 5] 3
. PCS = = /R = ,4 BSL | e =
16 N40g15 80|BPEB| 16 {16.000]0.312 20 | 5282 | T | 67,730 | 55112 [ 4z 81174836 | H |6 | 2 | 75{ 10 5112110 {20 {TR | TR |130] 10
Paznmsusznmal&ia
97277105125191071557
17 N35295 2(BFEE| 16 |16000|0312 W 15232 | T 68165 | 54242 4180169180 [H | g |1 |7 1215 |12 10 |20 | TR | TR [140 10
. P627795145211o111958
P627?95145201010190?
18 N27689 11BPEB| 16 |16.000[0312| 20 5232 | T | 68455 | 59173 | 3 86 178482 | H |7 |1 |94 1116 18110 {20 TR | TR {1401 10
] . P5277105156211012199a
| P52771051562010121913
HYDROSTATIC TeST 2me IMPACT TEST M3 N.D.T FLATTENING OR VISUALS, METALLOGRAPHIC RESIDYAL
. m“m'ml:nm COATING TRST [  THREADS Haggrm [ BEND TEST DIMENSION TEST MAGNETISM
™ | —
T e T g - m { o 3¢ GOOD GOOD GOOb GOOD GOOD
PSt | sec T E/® | TIMES Ingh V|  Eneqy |sizm FLANGE REVERSK CRUSH
g 10 w11 ) N g TEST FLATTENING TRST TEST
16| 1400| 5 | coon 930
- Latest edition per APT 5L{45th,2 013} ASTM(2012)
- N 22 HRC AS EMR 0175
17| 1400 5 | coon 830 HARDNESS MAX HRC AS PER NAC MR 017
18 12007 5| coop 930
N *1.Type of Pipe Endy ‘% 0D :Outside Dlametog Wor s Wall Thicloess 's.m-wunnl.:lmdndm,nmm-
0 HPR Dlack Pl Bixdy GPE Gabvanimarl Pils Bnda *4. Tewolls Tem T3 + Tensile Strength, ¥§ :WGMH:MMH. B | ' WTS : Weld censil ﬁ;mwlmﬂI:!M EP mathod +0.5% Undsricag
e S
T BrER _ﬂ!,,",:ll_ll___ﬁ'_.n_ P Brviilad | *5 H:Hwat by, P : Product enalysia *6 -2 :x1f100, -8 =ﬂflllm,-i:xljl.1lﬂ00,-i|x1.jlnﬂﬂw.1‘rﬁ'nee '7.B=!mll|hJ,W=Wauunl.ll=HutAﬁlmdﬂul
B rx Black Thuenses Endx oTx Sabrunized Thramdler] Kl .8 MQHMMMSWJM C:lhﬂ.ﬁmm. ;20050 Mﬂmm 3 TP sTesking Presqure, HT :Hnwn"l'lm “14, Heat Troatment Selm!(omllﬁn[
AP0 | BecThaded iCoupiad | GTC Ssbesliad Threndedh -::.wzzwmﬂzmm.m:uapwwpmm 12, TP1 s Threads per inch, ETL, : Eective langth of threags *13. KDT 0 Refasence Standard 3,2 ¢ Drillad g
mummmrmnmmummmmmumnmmmammmonnmmnwsmmc&mn 7
SURVEYOR, ) THIS CERTIRICATE 15 ISSUBD ACCORDING To EY 10204 3.1(150 10474 3.1 ) MANAGER OF 0.4 TEAN
HMC C-30-05-(21) B HUNBUMop 57 |m HHEE 2| AkmA

r

AV BRI 4 gy, HANBAM ¥ - xA|
i

ABA HE(MRZE)R WUISHE S3Hs 2 oneery,

A
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Poro. 2038 CERTIFICATE OF QUALITY
L/C N, : 5602600358 5“!&#* CERTIFICATE Ng, : 150413-101 .
ISSUEDDATE _ : 20150413 " @ WUSTEEL Co,, Ltd. MANUFACTURED No. : 15-03-213
HEAD OFFICE ~ SHINAN B/D 15F, 943-15, RAFCHI-DONG,
COMMODITY _ : ERW.STREL PIPE KANGNAM-GU, SEQUL, KOREA SUPPLIER : HUSTEEL GO, LTD,
A ——-—'f—-——_________
API 5L X-42 PSL1/ ) DAEBULPLANT 3RO;RARBIIL INDUSTRIAL COMPLEX, SAMHQ-EUR ﬁ.’m"‘""‘{:‘i’é‘."
SPECIFICATION : ASTM A53B — YEONGAM-GUN, JEOLLANAM-D6, KDREA CUSTOMER i PLESA ANAHUAC Y CIAS. SADECy @
M -“——-_—“_“__
QUAN- NOMINAL ORDER SIZE IGHT TENSILE TEST CHEMICAL COMPOSITION(%)
No, HEATNO MY | TYeE s |00 | WT Jieng pri-B [ ¥ [wlw] ws Jonl: 8 | M PlsJalnla Mol v]wm]m B | cEG ]2
inch | inch fr =1 %] % -2 3 -4 -5 -2
bl ) ol I -+ bl "
—
19 SP13813 T3(BPEB( 16 [16.000(0312] 2 5232 | T | 74836 | 59,173 [ 3g | 5o 79832 L H 16 120 95|14 |2 {24 11 |25 | 30 | TR l180| 20
Pl622o8f13|1 |18|a |20 10 | 15 248 18
P63298131183301n1624018
20 SPD5451 45|BFEB! 16 l16.000{0.312] 20~ 5232 | T | 73821 | 58593 | 3a{ 79 80057 | W17 19 {55)10] 2 157 )17 |20 | TR |190] 2q
. Plélzt|vefodly |1p]a 20 110 | 14 (255) 25
P621989110413101224324
21 306147 26|BPEB] 16 116000|0.375) 20 6264 1 T [ 73821 | 496891 | 42 | s 75126 | H (16 | 2 Jgo{12 | 2 10 116 |10 {50 | 10 | 10 ] 19
: P142351114118103263
P15284111{-118108258
HYDROSTATIC TEST ZINC c "8 N-p.T FLATTENING 08 VISUALZ METALLOGRAPHIC RESIDUAL
. N | COATINGTEST | THREADS e e ¢ o ) BEND TEST DIMENSION TEST MAGNETISM
TP | HT — _ BAR; - { a 3¢ GO0D Rxn a GOOD GH0D GOOD
PSI | &ec g/’ | TIMES inch iy Energy SZR FLANGE RS| CRUSH
3 *ig "1 1z Y 51 map TEST FLATTENING TEST b
19(1400f 5 | coon 930
-l.austedlﬁnnpermsnmsm.zmsummmn
- NE 22 R NACE MR 017
20] 1400 5 | coop 430 HARDNESS MAX 22 HRC AS PER NACE MR 175
21| 1680| 5 | coop 950
N ’I.morplpesnd; *Z 0.0 : Ourtide Drumeter, wor * Wall Thiclevess ﬂ.nhum-;ul.:hwnm‘l‘:hnm
o |FP= hack Fialn Rndy GPE Cadvanirie] Phain Ende *4. Tovwila Tast £S5 : Torwile Strengah, V5 +Vield Strengthy, ¥R : Yiald Hatig, n:mmmm:mmmmmpummmww 0.5% Underload
T BERR BEE Hovelg GPRE — ] 5 n:ﬂuﬂmbm. P:I'mranahﬁ: 26 -z:;mun.-s:muaq.*:nﬁmo,-s +x1/I00000, Tr Trace *7 E :Bave Merl, W Wlﬂ”n:,ll:lhtdﬂcudhm
g [FESE ] SckTarvaied nin f‘ Salruaived Thromdad Sods * Specimen Hive Art0xl0mm, 8167 Smm, Ciltatimm, Ditwsmm, Birectiow Trenyverss "5 TP :Testlng Premure, H.T : Holding Tima *10, Hoat Treatmnst: Ssam Norroaliaing
L1 SwekThraded & Coapled | GIE Shwadead crmded ACoupiet *umawmafmmum:mppumpmh *12 TP 1 Threads perinch, ETL: Bestivalangth of thremds ~ +13, KUT : U, Reference Banderd 3.2 ¢ Drilled Koje
WE HEREBY CERTIFY THAT THE MATBRIAL HRREIN HAS BEEN MADH AND TRSTED IN ACOORDANCE WrTH THE GRDER AND ABOVE SPECIFICATION 7
___W—- THIS CERTIRCATE 15 ISSUED ACCORDING To BN 10204 3.1050 10474 3.1 5) MANAGER OF Q.A TEAM
HMC C-30-05-(21) B UNDIMY ==IH?H!I%E!IM§AIMGWE a5 oo, Hamey

L I N T

_ﬂ PBEAl R HE(H215) 2 101%@ gay - mmm 13




+ 20382

CERTIFICATE OF QUALITY

P/O Ra.
L/C Ne, : 5602600358 u Eﬂﬂ“g* CERTIFICATE No. : 150413-101
ISSUEDDATE  : 2015.04.13 o - g HUSTEEL Co., Ltd. MANUFACTURED No. ; 15.03-317
HEAD QFFICE  SHINAN B/D 15K, 943-19, DAECH-DONG,
COMMODITY : ERW. STEEL PIPE KANGNAM-GU, SEOUL, KDREA SUPPLIER : HUSTEEL ¢ LTD.
API 5L X-42 PSL1/ DAERUL PLANT 3R0:DARBUL INDUSTRIAL COMPLEX, SAMHO-BUR e
SPECIFICATION : ASTM A53B YECNGAM-GUN, JEOLLANAM-DO, KOREA CUSTOMER :_ PLESA ANAHUAC ¥ CIAS, SADE Oy VAmedeation
T AolIMASSE —_ LUSTON ANANUAL
QUAN- NOMINAL ORDERSIZE | TENSILE TEST CHEMICAL COMPOSITIGN[4)
No. HEAT_NO Y | Typy ax 100 | WT JiEneTh! bRl B JEIR| wis [ow]cls[m PlsTaulme Mo [ v ] B |crg|rem
- inch {inch| m Y b/t PSI % | % Pt | g -2 3 -4 -6 3
*] "z / 4 5
22 306124 48|BPEB| 16 |15.000|0.375 20 6264 | T | 72,661, | 51,631 | 40 71| 76432 | H |16f 2 | g3 13{3 {10f10 |10 (50|10 1010
i P142851123215106279
[ P-114 | 2 |86 |11 [ 2 2115109259
23 306123 B4 | BPEB 16 |16000{0.375( 20 6264 | T | 74111 49021 | 39| &8 75,271 | H |1a | 2 B2]13 |2 |10 |10 |20 50 (101010
P14-285111311910829H
P15284-111311819924G
24 N39433 42{BFEB| 18 [18.000 0.250] 20 4744 | T 65,180 | 61,058 | 38 | a8 73241 | H | ¢ i|78)13 )5 (11 |10 230 | TR | TR |140] 10
h ) P6180145115221091785
vl P717914511szu1051685
HYDROSTATIC TEST ZINE IMBACT TEST "3 N:D.T FLATTENING OR VISUALS: METALLOGRAPHIC RESIDUAL
. HEAT | coamngresr | THEADS faripvess [ w ) BEND TEST DIMERSION TisT MAGNETISM
| TP | KT — —WE T oF . = { 03T GOOD GOOD GDOD GOOR GOOD
PSL | sec T _&/m | TIMBS Inch DIVl  Emrgy [SIZE FLANGE REVERSE CRUSH
) *18 "1 13 WS man [ TEST FLATTENING TEST TEST
22| 1680 & | coop 950
- Latest edition per API 5L(4-5tb.2013] ASTM(2012)
- DNESS MAX 22 H PER EMR 0175
23| 1680 5 { Goop 950 e G AS PER MAG
24| 1000( S | Goop 930
N *1.Type of Pipe Endy *2, 0D :Omteide Dlameto, WT :Wall Thicknesy *3, Directlne |, : Longinudingl, T ; Trameverss
o HPR Whick Plaig Ende GPE Calmstoed Pialn Endy *4. Tanslle Test -TH +Tensile Strength, YS :‘llddlrﬂgﬂs,!‘ll.:'llnldhﬂn. EL | Elrngation, WS =demﬂ|mwmﬁlnhq&:lhdu P mathod :0,5% Underinad
- | P B Bayelind GPEB GPF Bevaled *5. H:H ysds, P : Productmaly *8 o £ 20/100, -3 £x1/1000, -4 :31/10000,% 111100000, Tr Trpce “7, B :B3s¢ Metal, W :Wold Line, H : Heat Affacted Zoas
E BTH Stuck Thwoaded fuds _;'l‘l___ﬁh;.,ﬂm___l_ 8, m-hmmmm.mms“,mum B:AxEOmn, Divection: Trantyer 9, Tp s Testing Presners, 5T : Holding Tine *10. Heut Tregtmprt: Seam Nomlizing
HTC | SlackTiveded &.Cougied L STC | Sovealewt ThewpiotCnpied | * 11, W2 TWelght af Zine Courig. CIT < Copper Sulphape Tost 12, T ; Threada par Inch, BTL : Effective fength of threads *13 NDT 11T, Baference Standard 3.2 ¢ Drilled Hole
WEHERBBYCBKHFYTHATWEMAMLHEWHASSBENMDEANDTESTHD macmamcswrrﬂmxomnmnunwnmmmou 7é 2
SURVEYOR THISCSM‘IFICATBISESUBDACOGRDHIGTUEN102043.10501111-743.13} [ MANAGER OF QA TEAM
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ARM HE(YH2312)2 Sojmig Ny it




. CERTIFICATE OF QUALITY -

1y7)

, CERTIFICATE No. : 150413.101
L/CNs. : 5602600358 . THAMNR AN ~—
ISSUEDDATE _: 20150413 m w HUSTEEL Co,, Ltd. MANUFACTURRD No._: 15-03-212
HEAD OFFICE  SHINAN B/D 157, 943-19, DAECHI-DONG,
COMMODITY __: E.RW, STEEL PIPE : KANGNAM-GU, SEOUL, KOREA SUPFLIER : HUSTEEL CQ, LTD.
API 5L X-42 P5L1/ DAEBULPLANT 3R0:DAEBUL INDUSTRIAL COMPLEX, SAMHO-R(P, e e
SPECIFICATION : ASTM A53B 4 YBONGAM-GUN,}BOUANAM—DO. KORE4 CUSTOMER i PLESA ANAHUAC Y CIAS, SADECy Relam
QUAN- NOMINAL ORDER S17R WEIGHT TENSILE TEST CHEMICAL COMPOSITION| [%)
No. HEAT o — e [ [ wr e bri_B_| v Ta]W®R] ws Joy ER Plsic[m]| o AEER A
pCs inch | inch ft 1t PS] % | % - - -2 .3 - 5 .3
W 0 *Z g % %
25 N35288 65/BPER| 18 [18p0¢]o.250| 29 4744, | T | 69.760 | 54677 | 37 | 79 | 69925 | & 612 175{12|6 |22 |10 |30 |TR | 10 150{ 10
. P.627a1252110321n132055
P627712520103110111947
% N12441 1[BPEB[ 18 (10000250 20 | 4744 [T | 70195 | 59,173 | 35 | 84 [ 76432 | & | 6 | 1 7701218 (16|10 f20 {'TR | TR [150f 10
g = P627913816?2410142189
I P6278138151231{1122059
5527 N12436 4|BPEB| 18 |16.000|0250] 20 4244 | T | 69,470 | 59,028 | 34 | g5 75126 | H )6 |1 |7a|1z|e |18 10 |20 TR | TR | 150 20
T Ple(2fm|13]|7 |is|6 |22 {1012 |206] o
; Pa:?ﬂusﬁrzzmn?ous
HYDROSTATIC THST ZINC M 13 N:D-.T FLATTENING OR YISUALA METALLOGRAFHIC RESIDUAL
- TREATIENy| CRATINGTEST | THREADS -l e (_ur ) BEND TEST DIMENSION TEST MAGNET!SM
NO.| zp | o VTG — { 0 )¢ GocD GO0OD GooD Goop GOOD
RESuLT el
PST | sec T Z/w' | TiMES {nch iy Enargy SLYE FLANGE REVERSE CRUSH
a9 *19 11 12 W 51 oeap = THSL FLATTENING TEST TEST
25(1000) 5 | coop 930
- Latest edition per AP 51{45th,2613) ASTM(2012)
= NESS MAX 22 HRC AS PER NACE MR 017
26| 1000 5 | coop a50 A HARD) MAX 23 HRs PER B MR 0175
27| 1000 5 | conp 930
N *1.Type of Pipe Ends '2. 0D :CotideDinmster, WT + Vol Thickness *3. Diracsing. | t Lougitudtosl, T 1 Trnsverse
0 EPE Blck Plais Enila GPE Dalvanised Plais Puis *4, Teaalle Teg 7Y +Tensila Strangth, v ammnmuuma. EL : Blongation, Wrs =demmmgtb.ﬂmpmgh +2inch, EFmecthod :0.5% Underioad
p | 3 Buvelle] GPER GPE Nevallad "5 Hi:Hostanslysis, ¥ 1 Produetanalysis 6. -2 :£1/200,3 231/1000, < 1x1/10000,-8 +x1/10000¢, Tr #Trace "7 B :BaseMatal, W :Weld Line, H 1 Hoaz Affected Zona
B B | ek Threated Bras el N —r *8. Spedmen iz A:10x1 0, B:10x7.Smm, €110w6smm, THIORSOmen, Direviiom Traasverse  *9. B¢ : Tacting Bregmre, KT :HoldlogTime  *10. Aeat Treatment Seem Mocmaattaing
S | Seemiowis & Cowled | GTC | Caimmicns Tiatuds 11, Wt i Weightaf Zine Coatiog, CST ! Capper Sulphate Test *12. TPT : Threads per Inch, NTL sEffectiva length ofthraads  *33, NOT 2107 Rafarence Sandard 32 P Drilied HoJa
mumcmwmmnmmmmmmmn&mnmmmmmmmsmmmnmmcmmou ?é 2
SURVEYOR ) THIS CERTIFICATE 15 ISSUED ACCORDING TO BN 10204 3.1{150 10474 3.1 By MANAGER OF Q. TEAM
HMC C-30-05-21) B AABEAA w710 FAGE 2 AR G B W S o, BAMSEA #1 - SZ4] MM HE(N231E)M WOleiE Hory & sraLich,

L T
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AL 8 - BEAl ARA AB(WH2312) 8 Holoym ey = U
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P/0 Na. 26182 CERTIFICATE OF QUALITY S . __
L/C No. : 5602500358 ‘ ZN QA #.‘& [0 - LA
¥
ISSUEDDATE _: 20715.04,13 - s g HUSTEEL Co,, Ltd. MANUFACTURED No. _: 15-03.212
0L URED No. : 15.03-212
HEAD OFFICE  SHINAN B/D 15F, 943-19, DAECHI-DONG,
COMMODITY : E.R.'WLSTEEL PIPE R HANGNAM-GU. SEOUL, KOREA SUPPLIER : HU: CO, LD,
API5L X-42 PSL1/ DAEBUL PLANT 3RO; DAKBUL INDUSTRIAL COMPLEX, SAMEHO-EUT ﬂ“_u.""‘::"-.;:"
SEECIFICATION : ASTM AS3B ‘ YEONGAM-GUN, JECLLANAM-BO, KOREA CUSTOMER :_PLESA ANAHUACY CIAS. SADECY  PiAosikaton.
QAR WOMDUAL ORDER SIZE HT TENSILE TEST CHEMICAL COMPOSITION(%)
Ne. HEAT No Y | Tvee szg |00 | wr el T | w [a]wl we v €] s [mm Pis[aw[m]e Mo vIm] B | ceqf rou
PCs inch |inch| #® b PSI % | % Pa s 2 -3 -4 -5 -3
- " 2 RIS . g
24 N3goas 18/BPEB| 20 (20,000 (0.375| 3o 7857 | T (70,775 [ 58303 | 41 | g2 76867 (H )& [2 |77 |14 |5 |20 |10 20 | TR | TR j240] 10
o 962?9144194221092748
P72791441942210927oa
29 N3Bo79 25|BPEB| 20 |20.000(0.375) =g JIBET [ T [ 71,646 | 59,608 | 40 | 83 72661 1 H 17 (2 |74]16|7 |15 {10 20 | TR | TR |230] 1p
97175176154253082727
Ps17s175134zs1262655
30 N41413 20|BPEB| 2¢ |24.000(0375[ 20 | 9471 T | 69035 156272 | 41| a2 | 74545 | 1 712 ]76]16|s |17 |10 [20 | TR |10 230] 10
’ ] ) P627916415626101127015
_ Pazvam:,lsszsmmzsﬂm
HYDROSTATIC TEST 2INC *13 N/D.T FLATTENING OR VISUALE: METALLOGRAPHIC RESIDUAL
- TREATy| COMTINGTEST |  THREADS s S (T ) BEND TEST DIMENSION TEST MAGNETISM
o,
TP | HY — Wit | &T v LEL { o 31t GOOD GOOD GOOD GOGL GOOD
PSI | sec T /o' | Times inch V| pergy FLANGE REVERSE CRUSH
9 *1p 11 *12 Worgl  tedp e TEST PLATTENING TEST TEST
28| 1430 10 | coop 950
-Lanstedluonperul51.{45&,2013]1;51'11[2012]
T - HARDNESS MAX 22 HRE AS PER NACE MR 0175
2911430 10{ coop 95D
30| 1190 18 | comp 950
N *1.Type of Pips Ends *3. OB 1Outside Biamster;  WCT : Wall Thisknews *3.Directines ), rlongiadinal, T : Trasverss
0 BeR ek Plaly Bygdy GPE Gavunised Plain Buds "4 TensfleTest -3 :mw‘ﬂ :mmm:ﬂﬂum. EL : Blongation, WTS smmmmmqpkqm::m Y2 mathod +D.5% Underkoad
T BRER NPE Davelled GPEN GPE Beywiied *5, H 1 Esgramalysis, !:Ptodn:imlyﬁl 'ﬁ--ﬂ:mlﬂ,i :nﬂnuo,-uufzooon,-s:xmwnoo,'rrrrm '7.8=MHEHLW:WLMH:HNMM
| S e T Calruslyed Threndad By *4 Spectmen Slae A:10x10mm, 5 :1087 51, Cal0né6um, D:10x8.0mm, Divwotior: Transrerse °9. TP :Toslog Proasure, WY :Holdlng Tiroe  +10, Heat Treabmsrt: Spom Normalizlng
HIC | Siwemhneyind & STC, | Gabmtdend Vitrdad & Cevgied ‘1LWE=MMIMMn;m=mpp=SI{MM 712 TET :‘Threads perinch, ETL : Effctive longth of thresds *13. NDT :uT, Reterence Stamdand 32 ¢ Drilied Holp
WE HERSBY CERTIFY THAT THE MATERIAL BRREIN HAS BEEN MAD AND TESTRT) IN ACCORDANCE WITH THE ORDER AND ABOVE SPRCIFICATION %
SURVEYOR THIS CERTIFYCATE IS ISSUED ACCORDING TO &N 10204 31180 10474 3.1 ) MANAGER OF Q.4 TEAM
HMC C-30-05-(21) = Takigaaiog !Iﬂ!iﬂlﬁﬂﬂﬁuﬂ!&iml WHRt & 2, .

ATt > v




CERTIFICATE OF QUALITY

PB/0 No, T 20382
L/C No. ; 5602600358 ERETE- AN CERTIFICATENo,  : 150413-101 - [=] e =]
- Kk Y
ISSUEDDATE ;20150413 . E @ HUSTEEL Co,, Ltd. MANUFACTURED No, : 15.03-212 picie
HEAD OFICE  SHINAN B/D 15, 943-15, DASCHI-DONG, | OO 2.
COMMODITY _: ERW.STEELPIPE = . KANGNAM-GU, SEOUL, XOREA SUPPLIER :_ HUSTEEL Cg, LTD, HuLTRaL
A —-——--’—-_..____._
APL 5L X-42 PSL1/ DARBUL PLANT 3no;mam.mnusrmcoupmr,mnn-nup, ﬁ.ﬁﬂ“‘m"‘“
SPECIFICATION : ASTM Akap - YEONGAM-GUN, JROLLANAM-DO, KORRA CUSTOMER . PLESA ANAHUAC Y CIAS. SADE ¢V Pt Amdaason
—— e PR —= e 3 DF CV
GUAN- NOMINAL ORDERSIZE | wargae TENSILE TEST CHEMICAL COMPOSITION{% )
Ko, HEAT Ng Y | TYrR am 0D | wrT L bl T B i ml we [ow]c]sm Pls [afn]e Ma|vm[m B | can|ren
BCS inch |inch [ g A P5T % | % Pst -2 -2 & -5 -3
: o 2 i ” s %

31 N37314 9{BPEB| 24 |24.000(0375| e 9471 (T [ 69,615 | 56272 | 39| g1 74691 | W (611 |76{13]5 |14 10 30 | TR { TR {220] 10
P5281135134271082617
rszan13513426103255?

2 N37310 30(BPEB( 24 lz4.000)0375| 20 9471 | T 1 67,150 | 53,807 | 41 | a0 1 [ H |6 |1 (75|15 |17 10 {20 | TR { TR |220] 10

-1 F5175114144221052217
‘ P61751n413321104z107
k] N3os7g 7|BPEB| 24 [24.000!0.375 20 ) 9471 | T | 69,180 | 55982 | 39 9173386 | H |7 | 2 | 74|12 4129710 130 | TR | 10 |240] 18
) F627?126207281092367
:;] P?277126208281092356
HYRROSTATIC TRST 2NC 3 N-D-T FLATTENING OR VISUALS: METALLOGRAPHIC RESIDUAL
B By o] COATING Tmsr |  THREADS gl SRR v ) BEND TEST DIMENSION TEST SAGNETISM
| T |ur RESUTT W ST o € e 00D [ Soop Goop 600D
PSI | sec T g/w' | TIMES ineh DIV Energy STZE FLANGE RAVHERSH CRUSH
™y "0 M1 “12 HY —.7- Ond, ) = TEST FLATTENING TEST TEST
31111907 10 | ¢oop 95¢
+ - Latest edition per AP] SL{45th,2013) ASTM(2012)
- BARDNESS MAX 22 HRC AS PERU N, E MR 0175

32 1190 10| coop 950 Re Ac

33( 1190 10| coop 950

N *1.Type of Pipe Ends 2 OD : Ogtxlde Diwmeter, WT Wl Thicknesn *2, Direcclon- L £ Longitudingl, ¥ : Transverse

o BPE Winck Maln Nods HPE Cinlvuntvas Moty Kuca *4, TemaleTest -T9 + Teustle Strength, Y8 :MM\’IM-HM L : Bloogation, WTS =mmu-m&,ﬁmhu‘ﬂ: 2inch, YPmethog 10.5% Underioad

T BPES AP Bevatied &PER GFE Bevellnd "5 I:Hnln:hll. P:Pmdll:tmllw.l &, -2 X110, -3 WM-‘I—:WWDW,-I :xl]lmﬂ.ﬁlmu B Buss Metal, W Wikl Line, H : Hart AMycted Zone

E m——'!"i'“.."_ﬁ,ﬁ_..".l Salrintsrd Thostced Rnta 4 wwmhﬂnmmnlztwau,:m.sm PlxS0mm,  Directto Trassvargs *9. EP : Tosting Pressue, LT « Halding Time "10. Heat Trastment Suam Norgualring

FIC | _BrokTumticd Sooagied | GTC m m.m:wmmm;m:mwmm *12. TR : Threade par kock, WTL : Bfective lengih of thready *13, NDY !0 Raference Staadord 32 ¢ Deifled Hola
wumwummmmsumwnmmmnmmsmnmmnmmmmcewrmmommamsmmamcu %

____mk_‘—_—ﬂ THIS CERTIFICATE I§ ISSUED AUCORDING TO BN 10204 3.1{150 10474 3.1 B) MANAGER OF G.A TEAM

HMC C-30-08-(21) B HANY Ay V718 FHBE o gat zlﬂuemrm¢uem. A ﬂ-ﬂﬂl‘\iﬂilﬂlﬁﬁﬂl AOIHE By 5

% % - L~
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CERTIFICATE OF QUALITY

PO Na, ¢ 20382
C o, . 5502500358 ¥q“ gi 2y CERTIHCATEND. H 150413"101
ISSUEDDATE _: 2015,04.13 , = g HUSTEEL Co,, Ltd. MANUBACTURED No. : 15-03.217
) D No. : 15-03-212
HEADOFFICE  SHINAN B/D 157, 943-19, DAECHI-DONG,
API5L X-42 PSL1/ DARBULPLANT 3RO, DARBUL INDUSTRIAL COMPLEY, SAMHO-5UP e
SPECIFICATION : ASTM A53B . YEONGAM-GUN, [ROLLANAM-D(, KOREA CUSTOMER . PLESA ANAHUAC Y CIAS, SADE Cy W Amliaten
L N ASTM AS3B
QUAN- NOMINAL ORDER SzE ot TENSILE TEST CHEMICAL COMPOSITION(%:)
NO. HEAT_NO mY | Tvee g |00 | wr prl_ ™ | v Tmlwl ws orv| c | st [ Plsfalulea Mo | v wmTm B | cre]pou
PCS Ineh |inck [ & Thse: PSI % [ % Pst . -2 -3 -4 5 -3
N *1 2 / 3 =4 "6
34 N32055 4/BPEB( 24 |24.000(0375[ g 3.1 r | 71501 | 55982 | 3g | 55 76142 (H |7 |2 [79|13) 4 |17 10 (20 | TR | TR |228( 10
P62521441583010122719
P62821341582910122689
35 N41407 12{BPEB| 24 24000 |0500] 29 12561 | T | 69,180 | 56,852 | 42 Bl7%57 0|72 [nln 6 213110 30 (TR [ TR [210] 1p
P62?51zs114231n9259s
P727412511427103254-a
36 N40s22 8/BPER( 24 |24.000{0500| =g 12561 | T | 68,745 | 56272 | 44 | 2 72516 | H |6 [ 2 [ 75|14 | ¢ 13 110 ;20 | TR | 10 |220] 10
) ST P6277144103261092649
- P527714-4103251032583
HYDROSTATIC TEST ZINC M3 N-D-T FLATTENING QR VISUALS METALLOGRAFHIC RESIDUAL
o~ Aty| COATINGTEST | THREADS | oy C ur BEND TESF DIMENSION TRST MAGNETISM
NO. TREATM —
™ | HT - R ARy o { 0 )T GOOR GOOn GOOD GoOD S00D
Pl | seq ] gfnt | Tivms {nch DIV Energy ZE FLANGE REVERSE CRUSH
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